ANAEROBIC DIGESTION BIOENERGY PROJECT

EPA SOUTH AUSTRALIA

RESPONSE TO DEVELOPMENT APPLICATION
INFORMATION REQUEST

DELOREAN ENERGY SA ONE (IN ASSOCIATION WITH
BIOGASS RENEWABLES PTY LTD)

16/08/18 A Issued JL JO HJ

BIOGASS RENEWABLES PTY LTD

www.biogass.com.au | Ground Floor, 1205 Hay Street, West Perth 6005 WA | ABN 36 115 358 944




Response to Development Application Information Request

To whom it may concern,

It is acknowledged that the EPA South Australia has been in contact with DeLorean Energy
SA ONE Pty Ltd regarding the development of the Anaerobic Digestion bioenergy facility
being constructed by Biogass Renewables Pty Ltd in Edinburgh, South Australia.

Biogass Renewables Pty Ltd works towards ensuring compliant and fit-for-purpose design
[...]
BIOGASS RENEWABLES PTY LTD

www.biogass.com.au | Ground Floor, 1205 Hay Street, West Perth 6005 WA | ABN 36 115 358 944




18 EPA

DelLorean /
Biogass

19 EPA

DeLorean /

Biogass

20 EPA

DeLorean /
Biogass

21 EPA

DelLorean /
Biogass

“Bass

continuous processing.

Confirmation what testing would take place for all incoming wastes (as stated on
page 28 of the DeLorean Energy Enviornmental Report).

Feedstock entering the facility will be subject to the following testing:

- Inspection by qualified and competent responsible persons in charge for
acceptance

- Incomming trucks will be required to have their loads recorded on a
weighbridge

- New complex biomass is sampled and tested for physical and chemcial
properties at the on-site chemical laboratory on an as needs basis. For
example, a new supplier comes online, their product will be tested. Adhoc
deliveries will be tested depending on the source and delivery type. All
delivery types will be tested on a rotating basis to ensure that DeLorean
can maintain a stong record of the exact type of incoiming material.

- All unnaceptable feedstock will be rejected

There is potential for some of the by-products from the proposed processes to
generate Listed Wastes (as outlined in Schedule 1 Part B of the Environment
Proctection Act), please provide confimation of any such wastes with estimated
guanitites and management proposals.

As per Schedule 1 Part B of the Environment Proctection Act, no chemicals from
the Listed Wastes will be produced as a product from the operation. However,
small trace elements of Sulphides and Sulphide Solutions may be produced as a
by-product only. Please note that Sulphide is not produced on large scale or as a
sellable product. The management method will be though biological oxygen micro-
dosing to remove H2S (refer to point 6 for detailed description). In additon,
screening and testing of incoming waste streams and testing of digestates will be
undertaken on a regular basis to ensure that Listed Wastes are not tipped at the
site, removed from the system and / or appropriately disposed of.

It is stated that the digestate would consitute a compost produtct ready for sale as
organic fertiliser. Clarification is required as to the standard or specification the
digestate and RO condensate would meet. Please refer to the EPA Compost
Guideline, January 2013 for assistance with your response.

As per the EPA Compost Guideline, the only the incoming feedstock is classed as
Category A as it encompasses food waste according to the guideline. Please note
that this is not a waste product but a clean feedstock product. All product entering
the facility will be pasturised to ensure pathogens are eliminated to meet PAS110
standards.

Clarify whether pasteurisation of the digestate is required prior to any reuse of this
material (as suggested on page 15 of the Delorean Energy Environmental
Report).

All material is pasturised during the process to ensure pathogens are eliminated
to meet PAS110 standards. The output digestate is a spadable material with the
volatile component removed during the anaerobic digestion process. As a result,
no further processing is required as the product is be ready for use as organic
compost.

BIOGASS RENEWABLES PTY LTD

www.biogass.com.au | Ground Floor, 1205 Hay Street, West Perth 6005 WA | ABN 36 115 358 944




22  EPA
DelLorean /
Biogass

23  EPA
DeLorean /
Biogass

Air Quality

24 EPA
DeLorean /
Biogass

Noise

25 EPA

“Boss

Confirmation of the quanitites of digestate / compost that would be:
a. Sent off-site for further treatment, e.g. by a licenced composting facility

b. Reused or processed in some manner, or directly reused as a fertiliser /
compost or Waste Derived Soil Enhancer. Note: the EPA Standard for the
production and use of waste derived soil enhancer applies to the direct
reuse of waste as a soil enhancer.

The digestate is not a waste product but instead is a salable material ready for
use as organic compost. All solid output digestate will be sent to licenced
composting facilities. Further treatment is not required as the digestate is a ready
to use organic fertiliser however composting facilities may decide to improve
compost properties by adding material at their discretion. All liquid digestate will
be circulated though the on-site water treatment facility. Total liquid output from
the site will be expected to be 456m3/day. Of this volume, 329m3/day is reused
and recirculated to assist with the AD process. The remaining volume of
128m3/day is treated though a water treatment system and sent to the aquifer
operated by Salisbury Water.

Provide an estimate of the quntities of waste that would be sent to landfill for
disposal on an annual basis.

The amount of waste generated to be sent to landfill is highly dependent on the
type of incoming material which can vary significantly on a day to day basis.
However, taking the reference facility as a baseline, an estimated 0.5% will be of
input material will be sent to landfil. This equates to approximately 500TPA from
the 100,000TPA expected Commerical & Industrial (C&I) waste. The dry feedstock
(i.e. grain material) is clean and is not expected to contain any waste requiring
landfill.

As identified in the DeLorean Energy Environmental Report, porovide an air
quality assessment report taht comlies with the requirements fo the EPAs Ambient
air quality asssessment 2016 publication. The report should contain, as a
miniumim, include:

a. A map that identities (including distances) all sensitive receptors within
100m of the proposed plant.

b. Identification of all potential pollutant emissions, including fugitive
emissions, and their emissions rates under a worst case scenario (ie.
maximum emission rates) as well as typical operating conditions

c. An air dispersion modelling report for all the pollutants of concern (eg.
Odour, H2s, NO2, SO2, CO, PM2.5 and PM10), for worst-case scenario
and typical operation, based on robust and defenible emission rate data
and undertaken by suitably qualified and experienced air quality modeller

A comprehanisve Air Quality Assessment has been undertaken by a suitabily
qualified consultant and is provided in Appendix 5

As identified in teh DeLorean Energy Environmental Report, provide a report
prepared by a suitably experienced, professional acousitic engineering
consultant* demonstrating that tworst case predicted noise from the proposal can
meet the following Noise Criteria** (refer to EPA Develpoment Appolicaiton
Information Request).

BIOGASS RENEWABLES PTY LTD

www.biogass.com.au | Ground Floor, 1205 Hay Street, West Perth 6005 WA | ABN 36 115 358 944




Bass

DeLorean / A comprehanisve Noise Assessment is currently being undertaken by a suitabily
Biogass qualified consultant and will be provided to the EPA as soon as possible.

BIOGASS RENEWABLES PTY LTD

www.biogass.com.au | Ground Floor, 1205 Hay Street, West Perth 6005 WA | ABN 36 115 358 944




APPENDIX 1 - METHANE CALCUALTIONS

Biogas to methane calculation

Biogas 25,500,000 |m3
Methane (CH4) in biogas| 60% (%
PV=nRT

P 101325|Pa
Vv 15,300,000 |m3
R 8.31{J k-1 mol-1
T 273(T

n (solve) 683,351,847 |mols
n=m/M

n 683,351,847 |mols
M 16{CH4
m (solve) 10,933,629,547 |kg

Methane consumption
Site parasitic 10%|%
1,093,362,955 (kg

Exported 90%|%
9,840,266,593 |kg

Lost in gas treatment 0%|%
- kg

BIOGASS RENEWABLES PTY LTD

www.biogass.com.au | Ground Floor, 1205 Hay Street, West Perth 6005 WA | ABN 36 115 358 944




APPENDIX 2 - INDICATIVE CHP EMISSIONS

TCG 2020v18  Exhaustanalysis
Asumptions
WM Data exhaust mass flowwwet = 8232 ko'h Biogas contains 55% CH4
Combugion airisdry and at 5TP
Exhaust Bulk Composition (Wet) Exhaug Bulk Composition [dry}
kg/h {wet) mass % {wet) m'h {wet) ol % fweet) a'h {dry) mass % (dry) m'h {dry) vol % {dry)
coz 1218 15596 873 10.-4% coz 1319 [ 17.1% 873 11.8%
N2 5895 88.8% 4570 T0.B% N2 5895 I T4.1% 4570 T2 5%
oz 875 B.2% 474 T.3% o2 875 il B.E% 474 B.3%
H20 593 T.2% T41 11.5%
TOTAL B282 1 8458 1 TOTAL TEED 1 5718 1
Censity at STF = 1.28 g/ {wet) Cemnsity at 5TF = 1.25 g/l {dry)
Volume gt ST = 8458 Nm3h_(wet) WVolume st 5TF = 5718|Nm3h {dry)
N will be = 500 mg/Nm3 dry gas and STF at 5% 02 Exhaust Flow rate will depend on the #mpemture
This is equivelent to 398 mg/MNm3 dry gas and STP at 8.3% 02
At full loed this will be 227 kg'h dry gas and STF in the exhaust maximum Temperature Flow rate (wef) Flow rate {dry)
C m3'h ma'h

COwillbe= 1400 |mg/Mm3 dry gas and STF at 5% 02 0 8458 5718
This i eguiwalent to 1110 |mg'MNm3 dry gas and STF at B.3%/02 150 10007 BBE0
At full load this will be 8.35 |kg'h dry g=s and 5TF in the exhaust maximum 180 10717 ]

210 11427 10117

450 17105 15143




Bass

APPENDIX 3 — DIGESTATE TREATEMNT PLANT CHEMICAL CONSUMPTION

PARAMETER VALUE U.M.

Polyelectrolyte (¥) -- or/m’ of treated digestate
Acetic Acid (**): nutrients -- or/m’ of treated digestate
Sulfuric acid (30%) (#) 2000.0 approx. | gr/m’ of treated digestate
Sodium hydroxide (30%) (¥) 200.0 approx. | gr/m’ of treated digestate
RO Antiscalant (100%) 6.0 gr/m’ of treated digestate
Sodium hypochlorite (14%) 50.0 or/m’ of treated digestate
Acid membrane cleaner (100%) 20,0 gr/m’ of treated digestate
Caustic membrane cleaner (100%) 50.0 or/m’ of treated digestate
Antifoam (100% biodegradable non silicon) -- or/m’ of treated digestate

(#) The dosage of sulphuric acid is necessary for the pH correction (acidification) at the RO
entrance in order to control the scaling of the membranes. The consumption of the sulphuric acid
strongly depends on many factors: the main ones are: alkalinity concentration in the raw digestate,
ammonia concentration in the raw digestate, reduction of nitrogen in the solid separation section,
reduction of the nitrogen content carried on in the biological process. hardness and sulphate
concentration in the digestate, desired recovery in the RO system. All these parameters have a
reciprocal influence and the consumption of sulphuric acid becomes from a specific process
optimization. The dosage of sodium hydroxide is necessary for the neutralization of the carbon
dioxide in the reverse osmosis permeate. The carbon dioxide presence in the reverse osmosis
permeate is due to the sulphuric acid dosage and proportional to this one. So, the sulphuric acid
consumption and the sodium hydroxide consumption can be guaranteed only after a detailed
analysis of the digestate is received. The reported values come from experience done in similar
application.

(*) The consumption of polyelectrolyte strongly depends by the type of polvelectrolyte utilized
(there are many type with many different characteristics in the market) and by the optimization tests
carried on with the real digestate produced by the plant. The field test is the commeon practice in
order to choice the optimal type and the dosage of polyelectrolyte for the dewatering process.

(**) Normally it is not necessary to dose any biodegradable carbon in the digestate liquid fraction at
the biological inlet but sometimes, especially at the plant start-up. a dosage of prompt biodegradable
carbon 1s useful for the biomass growth and consolidation. Anyway, an eventual acetic acid dosage
is evaluable after a jar test to be done on the raw digestate in order to evaluate the quality and
quantity of COD of the liquid fraction after the solids separation.

BIOGASS RENEWABLES PTY LTD

www.biogass.com.au | Ground Floor, 1205 Hay Street, West Perth 6005 WA | ABN 36 115 358 944




Gass

APPENDIX 4 - REFERENCE FACILITY INDICATIVE DIGESTATE
COMPOSITION

The following information is taken from chemical testing of outfeed samples taken from the reference facility
located in Jandakot, Western Australia. Results display the averages of periodic testing and data collection
over 3 years.

- Chemical  ppm
N 5,003.4
pH 549.2
Cl 1,119.5

N.NH4 3,207.1
N.NO3 1.0
N.NOx 1.4
Ca 649.4
Cu 1.7
Fe 443.5
Mg 91.5
Mn 4.0
K 859.2
Na 703.3
S 165.3
Zn 21.0
Co 0.1
Ni 0.1
Al 170.0
Ar 0.0
Cd 0.0
Cr 0.4
Pb 0.3
Mo 0.0
Se 0.0
Moisture % 96.7
pH 7.9

BIOGASS RENEWABLES PTY LTD

www.biogass.com.au | Ground Floor, 1205 Hay Street, West Perth 6005 WA | ABN 36 115 358 944




APPENDIX 5 —AIR QUALITY ASSESSMENT

BIOGASS RENEWABLES PTY LTD

www.biogass.com.au | Ground Floor, 1205 Hay Street, West Perth 6005 WA | ABN 36 115 358 944




nnnnnnnnnnn

Emissions Assessmen ts Pty Ltd

Date
September 2018

BIOGASS RENEWABLES
SALISBURY ANAEROBIC
DIGESTION PLANT AIR
QUALITY ASSESSMENT

RAMBOLL



BIOGASS RENEWABLES
SALISBURY ANAEROBIC DIGESTION PLANT AIR QUALITY
ASSESSMENT

Revision Final
Date 25/09/2018
Made by Martin Parsons

Checked by Ruth Peiffer
Approved by Nick Houldsworth

Ref 318000493

Ramboll

Suite 3, Level 2

200 Adelaide Terrace
East Perth

WA 6004

Australia

T +61 8 9225 5199
F +61 8 9225 5155
www.ramboll.com



Salisbury Anaerobic Digestion Plant Air Quality Assessment

CONTENTS

1. INTRODUCTION

1.1 Background

1.2 Overview of Process

1.3 Details of Process

1.3.1 Receivals Hall

1.3.2 Staging Process (no emissions)
1.3.3 Anaerobic Digestion (no emissions)
1.3.4 Digestate Storage and Reuse (no emissions)
1.3.5 Biogas Processing and Safety Flare
1.3.6 Power and Heat Generation and Application
2. ATMOSPHERIC EMISSIONS

2.1 Emission Sources

2.1.1 Biofilter Emissions

2.1.2 Power Generation

2.1.3 Enclosed Flares

2.1.4 Biomethane Upgrade Plant

2.2 Emissions Estimations

2.3 Non-Routine Emissions

2.3.1 Flaring

2.3.2 Biofilter

3. AIR QUALITY CRITERIA

3.1 Human Health

3.2 Odour

4. EXISTING AIR QUALITY

5. MODELLING METHODOLOGY
5.1 Model Selection

5.2 CALPUFF Model Set Up

5.3 3 Minute Averaging Periods

5.4 Treatment of Oxides of Nitrogen

6. MODELLING RESULTS

6.1 Ambient Air Quality Assessment
6.2 Odour Assessment

7. CONCLUSIONS

8. DISCLAIMER AND LIMITATIONS

OCOVWOUNNNOCOOODUULTUUWRADDDAWWWRRFR

[ I e S T = T =l
CVWNARARBPDNHRLR~HKRO



Salisbury Anaerobic Digestion Plant Air Quality Assessment

FIGURES

Figure 1: General Location of the proposed Biogass Facility...............c.cccenene. 2
Figure 2: Layout Of Plant......o.ouiiiiiii e eees 3
Figure 3: 2009 CALMET-Generated Annual Wind ROS€ .........cccevvviiiiiinninennns 12
Figure 4: Routine Operations - Maximum Predicted 1-hour Average NO; GLCs
(€T V4 a0 T a1 1T F=1 o 1o o TS 16
Figure 5: Routine Operations - Predicted 3-minute Average 99.9t" Percentile
Odour Concentrations (OU) ....ouiiiiiiiiii e 18
TABLES

Table 1: Emission Parameters for the Plant .........ccooiiiiiiiiies 6
Table 2: SA EPA Environment Protection (Air Quality) Policy 2016 - Applicable
Air Quality Standards .....o.veiiiii 9
Table 3: SA EPA Environment Protection (Air Quality) Policy 2016 - Applicable
(00 (o 18] o) =1 o [ e F= PP 9
Table 4: 75 Percentile and Annual Average Ambient Concentrations for CO,
NO2 @NA SO 1ttt e 10

Table 5: Distribution of Wind Speeds for 2009 (CALMET-Generated Data)..... 11
Table 6: Predicted Maximum GLCs for Routine Operations and Full Flaring ....15
Table 7: Maximum Predicted Odour Concentrations for the Biogas Plant ....... 17

APPENDICES

Appendix 1
CALPUFF Inputs

Appendix 2
Contour Plots



Salisbury Anaerobic Digestion Plant Air Quality Assessment 1 of 20

1.1

1.2

INTRODUCTION

Background

Biogass Renewables Pty Ltd (Biogass) are proposing to develop an Anaerobic Digestion Plant (the
Plant) at the parks precinct in Edinburgh, South Australia. The premises are located at Lot 104 -
116 Purling Ave, Edinburgh, South Australia. The location of the proposed facility is shown in
Figure 1, with nearest sensitive receptors being located approximately 450 m south-west and
300 m south of the site.

Emissions Assessments Pty Ltd (Emissions Assessments) requested Ramboll Australia Pty Ltd
(Ramboll) undertake an air dispersion modelling assessment to determine the likely air quality
impacts associated with routine operations and a flaring scenario for the Plant. This report
presents the approach, methodology and results of air dispersion modelling for the Plant
operating under each of the modelled scenarios. The maximum predicted ground level